


                 

   
              

O-Ring Body - - - 4H379-00 - - -

Price - - - 2.05 - - -

Body Bolt - - - 4H422-00 4H001-00 4H001-00 4H001-00

Price - - - 0.68 0.68 0.68 0.68

Body Bolt 1/4"x2-3/4" 4H000-00 4H000-00 4H000-00 - - - -

Price 0.42 0.42 0.42 - - - -

Lockwasher - - - 4H437-00 - - -

Price - - - 0.32 - - -

Lockwasher 1/4" 4H014-00 4H014-00 4H014-00 - - - -

Price 0.12 0.12 0.12 - - - -

Lockwasher 3/8" - - - - 4H017-00 4H017-00 4H017-00

Price - - - - 0.17 0.17 0.17

Nut - - - 4H396-00 - - -

Price - - - 0.47 - - -

Nut 1/4" HEX 4H026-00 4H026-00 4H026-00 - - - -

Price 0.23 0.23 0.23 - - - -

Nut 3/8"x21/64" HEX - - - - 4H024-00 4H024-00 4H024-00

Price - - - - 0.17 0.17 0.17

Handle Screw - - - 4H347-00 - - -

Price - - - 0.37 - - -

Handle Bolt 8/32"x1/2" 4H030-10 4H030-10 4H030-10 - - - -

Price 0.17 0.17 0.17 - - - -

Handle Bolt 1/4"x5/8" - - - - 4H008-00 4H008-00 4H008-00

Price - - - - 0.32 0.32 0.32

Handle Washer 1/4"x1" - - - - 4H016-10F 4H016-10F 4H016-10F

Price - - - - 0.17 0.17 0.17

REPAIR KIT 4289A-20 4289A-20 4289A-20 4289Y-20 4289C-20 4289C-20 4289C-20

Price 12.23 12.23 12.23 20.16 24.10 24.10 24.10

             


